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Product
Shear Connectors

Shear Connector

For composite construction

Production With Standard specification :
1 AWS D1.1 Section 7

Passed

Passed

Passed

2 IS0 13918
4 3JIS B1198
K. Mechanical Property :
D - 51.000 psi
AWS D1.1  Min. 65.000 psi/ ~™ 9
Sect.7 Min. 450 MPA ey, e W
moameie SR B asw A
r
31S B1198 4?3 R0 /ﬁiﬂ 20 A
I‘;::r%th Before Length After Weld
Stud Material : ASTM A108 Grades 1010 Trough 1020
Test Report
PART NAME : WIRE 19.00 m.m. DATE s 26-04-2012
PARTNO : SWRCHISA PROCESS : TEST TENSILE
Ares Max Force Tensile Strength 0.2% Yield Elongation
specimens
mm? N N/ mm? N/ mm?* Yo
001 277.001 126700.0 457.40 410.65 41.97
002 277.001 127525.0 460.38 412.36 41.71
003 277.001 129000.0 465,70 418.77 48.06
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Kasetsart University

TENRSION TEST OF STEEL

For: P-CHANCHANG ENGINEERING
Praject : P~ CHANCHANG ENGINEERING
Sample : (a3 &

PBate: 7HMHWIY 2553

Ref. Ng. :

Tested by :
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Specimen Weightlength  Diamieter Distieeder

Elgnpation Yeeld Stress  Ultimiate Steess Speciaien Mackdng

Gromge
No. i Test Lengih _
thgfm} Conatk (mn1} {em} % . Ggeald . (hgicod)
i 267 20.78 1038 956 w4l 3se 4,599 SR24 RB(S
2 221 £291 1291 9.50 (8.00 4299 S AR4 SR24 RE(9
3 230 1888 1885 9.50 16.63 4411 5,598 S RE1Y

KOTE: | CERTIFICATION &I"PHED ¥O TEST SAMPLES ONLY.
2. INFORMATION URDER FOR, PROMECT ARE SUFFLIED BY CLIENT. THFESE ARE NOT CERTIFIED

3 N0 ERASURES OR ALTERATIONS. RESULTS BELOW THIS LINE INVALIE
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